
i



Desalination Project Cost 
Estimating and Management

Contents Contents



http://taylorandfrancis.com


Desalination Project Cost 
Estimating and Management

Authored by  
Nikolay Voutchkov



CRC Press
Taylor & Francis Group
6000 Broken Sound Parkway NW, Suite 300
Boca Raton, FL 33487-2742

©  2019 by Taylor & Francis Group, LLC
CRC Press is an imprint of Taylor & Francis Group, an Informa business

No claim to original U.S. Government works

Printed on acid-free paper

International Standard Book Number-13: 978-0-8153-7414-5 (Hardback)

This book contains information obtained from authentic and highly regarded sources. Reasonable efforts have 
been made to publish reliable data and information, but the author and publisher cannot assume responsibility 
[...]
waste stream management; and environmental and performance monitoring of plant 
operations. The chapter also features estimating of indirect O&M costs, such as staff 
training, plant administration, laboratory services, contingencies, and insurance. 
Chapter 5 also contains annual O&M cost curves for the same equipment and facili-
ties for which construction costs are provided in Chapter 4. In addition, this chapter 
illustrates an estimate of the annual O&M costs for a 100,000  m3 /day SWRO desali-
nation plant.

Chapter 6 (Water Production Cost) presents methodology for determining the cost 
of production of desalinated water from seawater applying SWRO membrane sepa-
ration. The chapter discusses the calculation of the fixed and variable components of 
the water production cost and explains how this cost varies with plant capacity and 
availability factor. The chapter contains an example for the calculation of the cost of 
water produced by a 100,000  m3 /day SWRO desalination plant.

Chapter 7 (Project Implementation and Costs) is dedicated to cost impacts of 
the commonly used methods for project delivery such as design-bid-build (DBB); 
design-build-operate (DBO); and build-own-operate-transfer (BOOT). The chapter 
emphasizes the key contractual structure provisions, advantages and disadvantages 
of the alternative project delivery methods in terms of construction costs, annual 
O&M expenditures, and water production costs and provides lessons learned from 
the implementation of seawater desalination projects worldwide. The chapter gives 
practical guidance of what project delivery and implementation features have been 
incorporated in recent SWRO desalination projects that have yielded the lowest costs 
of water production as well as what key project implementation factors have resulted 
in high costs in plant construction and operation. Chapter 7 also discusses the impact 
of the project delivery schedule on the plant construction costs and elaborates on the 
typical causes for project delays and construction cost overruns.

Chapter 8 (Cost Management) presents an overview of the latest design approaches, 
technologies and desalination process configurations widely used in practice for 
management of the construction, and O&M and water production costs for seawater 
reverse osmosis desalination projects. This chapter discusses cost and energy use 
factors and trends, and describes specific technologies, equipment, and membranes 
which have proven to be effective tools for desalination project cost management 
such as: collocation of desalination and power plants; use of lower salinity source 
water; higher productivity RO membrane elements; large-diameter membranes; 
hybrid and split-permeate RO membrane configurations; and the use of pumps and 
energy recovery devices of high energy efficiency. In addition, the chapter contains 
information on future desalination technology advances and research directions, 
which have the potential to yield significant further reduction of the costs for pro-
ducing fresh water from saline water resources.

This book is intended for desalination project planners, engineers, and designers; 
water utility professionals involved in the development of water resource manage-
ment plans; equipment and membrane developers; operation and troubleshooting 
specialists; as well as for students and teachers in the desalination field. The book 
contains need-to-know desalination project cost-estimating practices and informa-
tion, which would benefit practitioners, decision-makers, and scholars alike.



http://taylorandfrancis.com


xvii

Acknowledgments
I would like to express my appreciation to the fellow professionals, colleagues, and 
associates who have reviewed various portions of this book and have provided con-
structive comments and suggestions. Special note of gratitude to the many operators, 
desalination plant managers, equipment and membrane manufacturers, and pub-
lic utilities in the United States, Australia, Japan, Bahrain, United Arab Emirates, 
Spain, Cyprus, Kingdom of Saudi Arabia, and other parts of the world who have 
contributed valuable cost and technology-related information used in this book.

Special appreciation is extended to Eng. Meshal Alawad for his support work on 
collection and analysis of cost information from desalination plants worldwide and 
on the development of the cost curves included in the book.

I gratefully appreciate the assistance of Ms. Emma Kaiser for her artistic contri-
bution toward the preparation of the figures and graphs included in the book.

Finally, my deep and sincere gratitude to Dr. Boris Liberman, Chief Technology 
Officer of IDE, for his inspiration, encouragement, and impetus to write this book.



http://taylorandfrancis.com


xix

Author
Mr. Voutchkov  is a registered professional engineer and a board certified environ-
mental engineer (BCEE) by the American Academy of Environmental Engineers. 
He has over 25  years of experience in planning, environmental review, permitting 
and implementation of large seawater desalination, water treatment, and water recla-
mation projects in the United States and abroad.

Mr. Voutchkov has extensive expertise with all phases of seawater desalination 
project delivery: from conceptual scoping, pilot testing, and feasibility analysis; to 
front end and detailed project design; environmental review and permitting; contrac-
tor procurement; project construction and operations oversight/asset management.

Mr. Voutchkov is President of Water Globe Consultants, LLC –  a private com-
pany specialized in providing expert advisory services in the field of seawater desali-
nation and reuse. For over 11  years prior to establishing his project advisory firm, 
Mr. Voutchkov was a Chief Technology Officer and Corporate Technical Director 
for Poseidon Resources, a private company involved in the development of the larg-
est seawater desalination projects in the United States.

In recognition of his outstanding efforts and contribution to the field of seawa-
ter desalination, Mr. Voutchkov has received a number of prestigious awards from 
the International Desalination Association, the International Water Association, the 
WateReuse Association and the American Academy of Environmental Engineers.

He is one of the principal authors of the American Water Works Association’ s 
Manual of Water Supply Practices on Reverse Osmosis and Nanofiltration and of the 
World Health Organization’ s Guidance for the Health and Environmental Aspects 
Applicable to Desalination. Mr. Voutchkov has authored over 10 books and 40 tech-
nical articles in the field of water and wastewater treatment and reuse.



http://taylorandfrancis.com


xxi

Units
Bar – unit for pressure, 1 bar = 14.5 psi
cm – centimeter
˚C – degrees Celsius – unit of temperature
d – day
GW – gigawatt – 1 GW = 1 million kW
ha – hectare
hr – hour
Hp – horsepower (unit of power)
kg – kilogram
km – kilometer
kW – kilowatt (unit of power)
kWh – kilowatt-hour (unit of energy)
kWh/m3 – kilowatt hours per cubic meter (measure of energy used to produce or 
convey one cubic meter of fresh (desalinated) water
l or L – liter
Lmh – liter per square meter per hour
m – meter
m2 – square meter
m3 – cubic meter
mm – millimeter
mg/L – milligrams per liter
m3/day – cubic meters per day
MW – megawatt – unit for power – 1 MW = 1,000 kW
µ – µm or micrometer (one-millionth of a meter)
µg/L – microgram per liter
µS/cm – micro-Siemens per centimeter – unit of specific conductivity of water
psu – practical salinity units (1 psu = 1,000 mg/L)
ppb – parts per billion (1 ppb = 1 µg/L)
ppm – parts per million (1 ppm = 1 mg/L)
ppt – parts per thousand (1 ppt = 1,000 mg/L)
psi – Unit of pressure – pounds per square inch
s – second
yr – year





xxiii

Abbreviations
AfDB  African Development Bank
ADC  Affordable Desalination Collaboration
ASTM  American Society of Testing and Materials
AWWA  American Water Works Association
BOOT  Build-own-operate-transfer
BTA  Best Technology Available
BWRO  Brackish water reverse osmosis
Ca  Calcium
CCI  Construction cost index
CDI  Capacitive deionization
CEB  Chemically enhanced backwash
CEDI  Continuous Deionization
CDI  Capacitive Deionization
CIF  Climate Investment Funds
CIP  Clean-in-place
CO2  Carbon dioxide
CPI  Consumer Price Index
CMR  Construction Manager at Risk
CNT  Carbon nanotubes
CRF  Capital recovery factor
CWA  Clean Water Act
DBB  Design-bid-build
DBO  Design-build-operate
DEEP  Desalination Economic Evaluation Program
DO  Dissolved oxygen
EBRD   European Bank for Reconstruction and Development
ED  Electrodialysis
EDR   Electrodialysis Reversal
ENR   Engineering News Record
EP   Equator Principles
EPC   Engineering, Procurement and Construction
EPFI   Equator Principle Financial Institutions
ERT   Energy Recovery Technology
FO   Forward Osmosis
GHG   Greenhouse Gas
GMP   Guaranteed Price Maximum
GRP   Glass Reinforced Plastic
GWI   Global Water Intelligence
H2SO4  Sulfuric Acid
HDD  Horizontal Directionally Drilled
HDPE   High-Density Polyethylene
IAEA   International Atomic Energy Agency



xxiv Abbreviations 

IRENA   International Renewable Energy Agency
IRR   Internal Return on Investment
ISD   Internally Staged Design
IWPP   Independent Water and Power Project
IX   Ion Exchange
FRP   Fiberglass Reinforced Plastic
KSA   Kingdom of Saudi Arabia
LIBOR   London Inter-Bank Offered Rate
LSI   Langlier Saturation Index
MD   Membrane Distillation
MED   Multi-effect Distillation
MED‑TVC  Multi-effect Distillation with Thermal Vapor Compression
MENA   Middle East and North Africa
MF   Microfiltration
MSDT   Multistage Dual Turbocharger
MSF   Multistage Flash Distillation
Mg   Magnesium
MGD   Million Gallons per Day
MLD   Mega Liters per Day: 1 MLD = 1,000 m3/day
MM   Million
MTBE   Methyl Tertiary Butyl Ether (gasoline additive)
Na   Sodium
NaOH   Sodium Hydroxide
NGO   Non-Government Organization
NDMA   N-nitrosodimethylamine
NST   Nanostructured
NTU   Nephelometric Turbidity Unit
NUS   National University of Singapore
OEM   Original Membrane Manufacturer
O&M   Operation and Maintenance
ORP   Oxidation-Reduction Potential of Water
PAC   Powdered Activated Carbon
PP   Polypropylene
PPA   Power Purchase Agreement
PPP   Public-Private Partnership
PV   Photovoltaic
PVC   Polyvinyl Chloride
RFQ   Request for Qualifications
RO   Reverse Osmosis
SAR   Sodium Absorption Ratio
SDI   Silt Density Index
SOQ   Statement of Qualifications
SP   Salt Passage
SPC   Special Project Company
SWCC   Saline Water Conversion Corporation of Saudi Arabia
SWIM‑SM  Sustainable Water Integrated Management – Support Mechanism



xxv Abbreviations

SWRCB   State Water Resource Control Board – California
TAK   Toray Advanced Materials Korea
TDS   Total Dissolved Solids
TFN   Thin-Film Nano-composite
TN   Total Nitrogen
TP   Total Phosphorus
TSS   Total Suspended Solids
UF   Ultrafiltration
UAE   United Arab Emirates
US, USA   United States of America
USBR   US Bureau of Reclamation
USEPA   United States of America’s Environmental Protection Agency
VC   Vacuum Compression
WaTER   Water Treatment Estimation Routine
WDR   Water Desalination Report
WHO   World Health Organization
WPA   Water Purchase Agreement
WRA   Water Reuse Associates
WRRF   Water Reuse Research Foundation
WTP   Water Treatment Plant
WWTP   Wastewater Treatment Plant
Y   Plant Recovery, %



http://taylorandfrancis.com


1

1 Project Cost Overview

1.1  INTRODUCTORY REMARKS

Desalination is gaining popularity as an alternative water supply resource as many 
municipalities and utilities worldwide are facing increasing population growth pres-
sures, shortage of suitable local water resources, and more stringent water quality 
regulations. Until recently, use of seawater desalination was limited to desert-climate 
dominated regions. Recent technological advances and associated decreases in water 
production costs and energy demand have expanded use of desalination in coastal 
areas traditionally supplied with fresh water resources (Bazargan, 2018; Gude, 2018).

At present, more than 19,000 desalination plants worldwide produce a total of 
99.8 million cubic meters per day (m3/day) of fresh water from seawater and brack-
ish water (GWI, 2017) and provide approximately 1% of the world’s drinking water 
supply. The number and size of desalination projects worldwide have been growing 
at a rate of 5%–6% per year since 2010, which corresponds to an addition of 3.0–4.0 
million m3/day of newly installed desalination plant fresh water production capacity 
every year.

This growth is due to a number of long-term global trends including: (1) steadily 
increasing population growth and associated demand for fresh drinking water in 
urbanized coastal areas; (2) prolonged drought in the arid and semi-arid coastal 
areas of the world; and (3) limited availability of untapped traditional low-cost fresh 
water resources in these areas. Arid and semi-arid coastal zones of the world are 
inhabited by over 70% of the world’s population and are usually the fastest growing 
and most urbanized areas.

In total, 18% of the existing desalination plants are large size (i.e., have fresh 
water production capacity of over 100,000 m3/day) and 36% are medium size (i.e., 
have a production capacity of 10,000–100,000 m3/day). Medium and large size plants 
contribute approximately 90% (86 million m3/day) of the existing total installed 
desalination plant capacity worldwide.

A clear recent trend in seawater desalination is the construction of larger capac-
ity plants, which deliver an increasingly greater portion of the fresh water supply 
of coastal cities around the globe. While most of the large desalination plants built 
between 2000 and 2010 were typically designed to supply only 5%–10% of the 
drinking water of large coastal urban centers, today most regional or national desali-
nation project programs in countries such as Spain, Australia, Israel, Algeria, and 
Singapore aim to secure 25%–30% of their long-term drinking water needs with 
desalinated seawater.

In the next 5 years, the largest investments in new desalination projects are pro-
jected to occur in the Middle East and North Africa (US$28.2 billion), East Asia 
and the Pacific (US$9.6 billion), North America (US$5.1 billion), Latin America/
Caribbean (US$4.9 billion), and Western Europe (US$2.9 billion) (GWI, 2017). 

Desalination Project Cost Estimating and Management Project Cost Overview



2  Desalination Project Cost Estimating and Management

Since 2010, reverse osmosis (RO) desalination has been the main technology of 
choice for production of fresh water from saline water worldwide (Figure 1.1).

The prevalence of this desalination technology is due to the fact that for most 
saline sources and applications worldwide, it yields fresh water at overall energy use 
and costs lower than those of thermal desalination technologies such as multi-effect 
distillation (MED) and multi-stage flash distillation (MSF) – see Table 1.1.

At present, over 50% of the existing desalination plants are located in the Middle 
East and North Africa (MENA) region. The majority of the plants built in this 
region over the past 5 years employ seawater RO (SWRO) membrane desalina-
tion (Figure 1.2) for production of fresh water. The steady trend of increasing use 
of SWRO membrane desalination in the MENA region is mainly attributed to the 
lower energy use, high efficiency, and lower fresh water production costs associated 

FIGURE 1.1 Breakdown of installed desalination plants worldwide by technology (2017).

TABLE 1.1
Energy and Water Production Costs for Alternative Desalination 
Technologies

Process/Energy Type MED MSF VC BWRO SWRO

Steam pressure (ata) 0.2–0.4 2.5–3.5 Not needed Not needed Not needed

Electric energy 
equivalent (kWh/m³)

4.5–6.0 9.5–11.0 NA NA NA

Electricity consumption 
(kWh/m³)

1.2–1.8 3.2–4.0 8.0–12.0 0.3–2.8 2.5–4.0

Total energy use  
[...]
If the selected plant site has size constraints, the plant design and configuration 
could be optimized for more compact layout, which could be 30%–50% smaller than 
the typical plant size requirements presented in Table 4.5. For example, the 200,000 
m3/day Carlsbad SWRO desalination plant has a total plant site size of 25,600 m2 
(see Figure 4.1), while the typical plant site requirement for such size SWRO plant 
based on information in Table 4.5 is 36,400–48,600 m2.

4.2.2  intake ConstruCtion Costs

The intake construction costs include expenditures for plant saline water intake struc-
tures (intake towers, wells, onshore forebays, etc.) and pipeline, intake pump station, 
and associated coarse and fine screening facilities. These costs vary depending on the 

TABLE 4.3
Breakdown of Direct Capital Costs of BWRO Desalination Projects

Cost Item

Percentage of Total Capital Cost (%)

Low-Salinity 
BWRO Project

High-Salinity 
BWRO Project

Direct Capital (Construction) Costs

1. Site preparation, roads, and parking 0.5–1.5 0.5–1.0

2. Intake 16.0–25.0 8.0–14.0

3. Pretreatment 0.7–2.0 0.5–1.5

4. RO system equipment 30.0–35.0 34.0–40.0

5. Post-treatment 0.5–2.0 1.0–1.5

6. Concentrate disposal 0.2–1.0 0.2–2.7

7. Waste and solids handling 0.1–0.5 0.3–0.8

8. Electrical & instrumentation systems 5.0–8.5 6.5–10.5

9. Auxiliary equipment and utilities 1.5–2.5 1.0–2.0

10. Buildings 4.5–5.5 2.0–4.0

11. Startup, commissioning, and acceptance testing 1.0–1.5  1.0–2.0 

Subtotal-Direct (Construction) Cost  
(% of Total Capital Cost)

60.0–85.0 55.0–80.0



69Capital Costs 

type of source seawater intake – open (onshore or offshore) or subsurface (vertical 
beach wells, horizontal directionally drilled [HDD] wells or Raney-type wells).

4.2.2.1  Construction Costs of Open Onshore Intakes
Figure 4.2 provides a budgetary estimate for the construction costs of onshore intakes 
as a function of the desalination plant’s intake flow. Because of the significant impact 
of the site-specific condition of the actual intake costs, such costs may vary within 
30% above or below the values indicated in Figure 4.2.

4.2.2.2  Construction Costs of Open Offshore Intakes
The construction costs graphed in Figure 4.3 are for intake systems with offshore 
inlet structures (intake towers) and high-density polyethylene (HDPE) pipelines and 
for intake towers with concrete tunnels. These costs are presented as a function of the 
plant intake flow and are expressed in dollars per meter of intake conduit.

Similar to the construction costs of onshore intakes, these costs will vary 
from one location to another; based on site-specific conditions such as water 
depth, geology, and currents, they could be within a 30% envelope of the values 

TABLE 4.4
Breakdown of Indirect and Total Capital Costs of BWRO Desalination 
Projects

Cost Item

Percentage of Total Capital Cost (%)

Low-Salinity 
BWRO Project

High-Salinity 
BWRO Project

Project Engineering Services

12. Preliminary engineering 0.5–1.5 0.5–2.0

13. Pilot testing 0.0–1.0 0.0–1.5

14. Detailed design 2.0–6.0 4.5–8.0

15. Construction management and oversight 1.5–2.5 2.0–3.5

Subtotal-Engineering Services 4.0–11.0 7.0–15.0

Project Development
16. Administration, contracting, and management 1.0–2.0 1.0–2.5

17. Environmental permitting (licensing) 0.5–5.5 1.0–4.0

18. Legal services 0.5–3.5 0.5–3.5

Subtotal-Project Development 2.0–11.0 2.5–10.0

Project Financing Costs
19. Interest during construction 1.0–3.0 1.5–3.0

20. Debt service reserve 1.5–6.0 2.5–5.0

21. Other financing costs 0.5–1.0 0.5–1.0

Subtotal-Project Financing 4.0–10.0 4.5–10.0

22. Contingency 5.0–8.0 6.0–10.0

Subtotal-Indirect Capital Cost (% of Total Capital Cost) 15.0–40.0 20.0–45.0

Total Capital Cost 100 100



70  Desalination Project Cost Estimating and Management

TABLE 4.5
Seawater Desalination Plant Land Requirements

Plant Capacity (m³/day)

Typical Plant Site Land Requirements

m² Acres

1,000 800–1,600 0.2–0.4

5,000 2,000–3,200 0.6–0.8

10,000 4,500–6,100 1.1–1.5

20,000 10,100–14,200 2.5–3.5

40,000 18,200–24,300 4.5–6.0

80,000 22,200–30,500 5.5–7.5

100,000 26,300–34,400 6.5–8.5

150,000 33,000–42,000 8.0–10.0

200,000 36,400–48,600 9.0–12.0

300,000 58,700–83,000 14.5–20.5

400,000 81,000–100,000 20.0–25.0

Note: Land requirements based on conventional plant layout. Compact 
plants may require less surface area.

FIGURE 4.1 Aerial view of the 200-MLD Carlsbad SWRO desalination plant.



71Capital Costs 

FIGURE 4.2 Construction cost for open onshore intakes.

FIGURE 4.3 Construction cost for open offshore intakes.



72  Desalination Project Cost Estimating and Management

indicated in Figure 4.3. Analysis of this figure indicates that the construction of 
desalination plant intakes with deep tunnels is typically several times costlier 
than the installation of one or more HDPE pipelines on the bottom of the source  
water body.

4.2.2.3  Construction Costs of Subsurface Intakes
Table 4.6 summarizes the typical productivity and construction costs of alternative 
types of subsurface intakes that have found implementation for desalination projects. 
As seen from this table, the construction costs for HDD wells and Ranney wells are 
typically 20%–30% higher than these of vertical wells for the same capacity, while 
infiltration galleries are usually the most costly type of subsurface intakes.

The vertical intake wells are usually less costly than the horizontal wells but their 
yield is relatively small (0.1–3.5 MLD) and, therefore, vertical wells are typically used 
for supplying relatively small quantities of water (usually less than 20,000 m3/day).  
Table 4.7 provides construction costs for vertical intake wells as a function of their 
depth and intake plant flow for diameters ranging between 100 and 400 mm (4 and 
16 inches).

TABLE 4.6
Costs of Alternative Subsurface Intakes

Well Type
Typical Production Capacity 

(Yield) of Individual Well (MLD)
Cost of Individual 
Well (US$ million)

Vertical wells 0.1–3.5 0.2–1.5

Horizontal radial collector wells 0.5–20.0 1.3–6.0

Slant wells 0.5–10.0 0.8–2.8

HDD wells (e.g., neodren) 0.1–5.0 0.4–2.0

Infiltration galleries 0.1–50.0 0.5–27.0

MLD, 1,000 m3/day.

TABLE 4.7
Construction Costs of Vertical Intake Wells

Intake Well Production 
Capacity (m3/day)

Construction Costs as a Function of Well Intake 
Flow, Q (m3/day) and Well Depth, H (m)

1,000–2,000 42 Q + 730 H + 26,000

2,000–4,500 52 Q + 900 H + 52,000

4,500–6,500 68 Q + 1,150 H + 80,000

6,500–10,000 80 Q + 2,100 H + 155,000

10,000–15,000 88 Q + 2,200 H + 200,000

15,000–30,000 94 Q + 3,400 H + 270,000



73Capital Costs 

The costs listed in Table 4.7 do not include expenditures associated with the con-
struction of ground water monitoring wells for the well field, and piping for delivery 
of the source water to the desalination plant. However, these costs incorporate the 
capital expenditures for the intake well pumps and auxiliary equipment associated 
with pump operations (i.e., electrical and instrumentation, civil works, etc.).

The predominant type of subsurface intakes used for both brackish water and 
SWRO desalination plants are the shallow vertical wells. Typically, the lowest cost 
open seawater desalination plant intake is that collocated with the discharge of an 
existing coastal power plant, which uses seawater for cooling. The collocated desal-
ination plant taps into the power plant discharge to collect source seawater. This 
collocation approach allows avoiding construction of new desalination plant intake 
structure, pipeline, and screens, which reduces approximately 60%–80% of the total 
intake construction expenditures. Other advantages of collocation are discussed else-
where (Voutchkov, 2011).

Vertical beach wells are often very cost-competitive intake facilities as compared 
to open ocean intakes. However their cost advantages and practical applicability 
are usually limited to small and medium size SWRO plants (Voutchkov, 2004a,b). 
The installation of HDD wells for large size facilities may prove beneficial for 
favorable coastal aquifer soil conditions (e.g., limestone) where the HDD wells can  
collect high-quality seawater at a rate that can be sustained over the useful life of the 
project. The main challenge with using intake wells is maintaining their production 
capacity and water quality over time. Practical experience shows that often intake 
wells have useful life of 10–15 years only, while the useful life of open ocean intakes 
typically extends to 50 years or more.

4.2.2.4  Construction Costs of Intake Pump Stations
A cost graph for intake pump stations with wet-well and dry-well configurations is 
presented in Figure 4.4. Construction costs are depicted as a function of the desalina-
tion plant intake flow. The cost estimate does not include the expenditures for intake 
screens, intake structure, or piping interconnecting the pump station and the down-
stream pretreatment facilities.

Additional information on comparisons of alternative source water intakes and 
screening facilities is provided in other sources (Watson et al., 2003; Mackey et al., 
2011; Voutchkov, 2013). Usually, the total intake construction costs for SWRO desal-
ination plants are in a range of between US$90 and US$120/m³/day.

4.2.3  pretreatMent ConstruCtion Costs

Pretreatment construction costs include expenditures for removal of particulate, 
colloidal, scaling, and organic contaminants in the seawater that may impact nor-
mal operation of the RO membrane separation process and cause accelerated mem-
brane fouling and/or premature replacement. The magnitude of these costs depends 
mostly on the content of solids (turbidity/total suspended solids); biodegradable 
organics and non-organic membrane fouling compounds in the source water; and 
the selected type of pretreatment technologies and equipment needed for their 
effective removal.



74  Desalination Project Cost Estimating and Management

The pretreatment process may involve physical removal of contaminants by coarse 
and fine screening and microscreening; grit separation; sedimentation; dissolved air 
flotation; granular media or membrane filtration, as well as chemical conditioning 
of the source water to prevent non-organic scale formation (addition of antiscalants); 
membrane biofouling (biocides and UV irradiation); enhanced boron removal (by 
pH adjustment); and for improved solids removal by source seawater conditioning 
with coagulants, acid, and flocculants.

Because of the significant difference in the quality of the saline source water from 
one project location to another and in the variety of available pretreatment technolo-
gies and equipment for solids and organics removal, and chemical conditioning, the 
costs associated with source water pretreatment may vary significantly. Typically, 
the construction costs for pretreatment of seawater for RO desalination vary in a 
range of US$150–US$230/m³/day. Detailed discussion of the areas of application, 
performance, and cost differences of alternative pretreatment systems is presented 
elsewhere (Voutchkov, 2017).

4.2.3.1  Construction Costs of Band and Drum Screens
The graph presented in Figure 4.5 provides budgetary cost estimates for band and drum 
screens as a function of the desalination plant’s feed water flow. As shown in this figure, 
band screens are generally less costly than drum screens for projects of the same size.

While drum and band screens are pretreatment facilities for removal of particu-
late solids from the source water, they are located upstream of the intake pumps and, 
therefore, in cost estimates the equipment and installation costs of these facilities are 
incorporated into the construction cost of the intake pump station.

FIGURE 4.4 Construction cost for intake pump stations.



75Capital Costs 

4.2.3.2  Construction Costs of Wedge Wire Screens
Figure 4.6 presents a graph of the costs of wedge wire screens as a function of the 
plant’s source water flow. This type of screening technology has been receiving wider 
acceptance and use in the past 10 years because of its relatively lower construction 
cost as compared to other commonly used screening equipment such as band and 
drum screens. The construction of offshore intake with wedge wire screens instead 
of intake towers eliminates the need for additional screening of the source water 
upstream of the intake pumps, which simplifies the design of the intake pump station 
and reduces its construction and operation and maintenance (O&M) costs.

While wedge wire screens serve pretreatment function (i.e., screening of coarse 
and fine residue in the source water), their construction cost is typically incorporated 
into the cost of the intake system, rather than the pretreatment system.

4.2.3.3  Construction Costs of Microscreens
Figure 4.7 shows a budgetary construction cost graph for microscreening systems as 
a function of the intake flow they are designed to process. Microscreens (e.g., self-
cleaning strainers and disk filters) are typically installed downstream of the desali-
nation plant intake facilities and are widely used in SWRO desalination plants if 
membrane pretreatment is selected to protect the ultrafiltration (UF) or microfiltra-
tion (MF) membranes selected for pretreatment from loss of integrity due to punc-
tures caused by fine sharp objects in the water (e.g., shell particles). Strainers are also 
used in BWRO desalination plants to remove sand from the source water.

Typically, in construction cost estimates the expenditures for the microscreening 
system are incorporated into the pretreatment cost of the membrane filtration system 
or accounted for separately. In SWRO desalination plants, microscreens are used 
exclusively as pretreatment equipment upstream of the UF or MF membrane filtra-
tion system. Performance and integrity of granular media filtration systems are not 

FIGURE 4.5 Construction cost for drum and band intake screens.



76  Desalination Project Cost Estimating and Management

FIGURE 4.6 Construction cost for wedge wire intake screens.

FIGURE 4.7 Construction cost of microscreening system.



77Capital Costs 

sensitive to the content of sharp objects in the source water and, therefore, micro-
screens are not needed if this type of filter is used for pretreatment.

4.2.3.4  Construction Costs of Lamella Settlers and DAF Clarifiers
Lamella settlers are usually used upstream of granular media filters and membrane 
filters when the saline source water has daily average turbidity higher than 30 NTU 
or experiences turbidity spikes of 50 NTU or more that continue for a period of at 
least several hours. If sedimentation basins are not provided, large turbidity spikes 
may cause the downstream pretreatment filters to exceed their solids holding capac-
ity which in turn would reduce the duration of the filter runs and the ability of the 
pretreatment system to provide adequate volume of filtered water to the RO system 
and ultimately would result in reduction of desalination plant fresh water production 
capacity.

Dissolved air flotation (DAF) technology is typically used when the saline source 
water contains large amount (usually over 5 NTU) of floating particulate foulants 
such as algal cells; over 0.01 mg/L of oil or grease; or more than 0.02 mg/L of total 
hydrocarbons or other contaminants that cannot be effectively removed by sedimen-
tation or filtration. If well selected and designed, DAF systems can produce effluent 
turbidity of <0.5 NTU and prevent downstream pretreatment and RO systems from 
heavy fouling.

DAF process uses very small-size air bubbles to float light particles and organic 
substances (oil, grease) contained in the source water. The floated solids are col-
lected at the top of the DAF tank and skimmed off for disposal, while the low-
turbidity source water is collected near the bottom of the tank.